MERCRUISER (320 (EFI]

Gk 350°%-2 1983-13839)

Serial Mbr Range: 0B157603 THRU OCE224181)

RATO0

< STARTER MOTOR AMD ALTERMATOR b w
Ref |Clazs|Part Description Qt Comment Footnote
2 10 34435|5CREW, STARTER TO BLOCK. [4.| 2

3 12404|BRACE, STARTER MOTOR 1

4 12 29245 'WASHER, STARTER MOTOR 5T1| 2

5 11 BEIF4|MUT, STARTER MOTOR STUD |1

A 10 357654 1|SCREW, BRACE TO EMGIME [5/8(1

7 13 26995 | LOCKWASHER, STARTER TERM| 2 #8 THREADS

a2 11 26419|NUT, STARTER TERMIMAL 2 #2 THREADS

7 13 26996 | LOCKWASHER, STARTER TERM|1 METRIC THREADS
a 11 40021 1|/MUT, STARTER TERMIMAL 1 METRIC THREADS
7 12 20086 WASHER, STARTER TERMIMAL |1 METRIC THREADS
g 11 40026 B|NUT, STARTER TERMIMAL 1 METRIC THREADS
9 924574 3| ALTERMATOR [55 AMF) 1

10 13 26996 | LOCKWASHER, ALTERMNATOR TI{1

12 11 A0968 | MUT, ALTERMATOR TERMIMAL (|1

14 11 20890\ MUT ALTERMATOR TERMIMAL [|1

15 B85013T |BRACE, ALTERNATOR ADJUSTIF A

16 10 26487 |SCREW, ALTERNATOR BERACE |1

17 13 35045 | LOCKWASHER, ALTERMNATOR EIf1

18 12 34714 'WASHER, ALTERNATOR BRACE |1

19 10 74824|5CREW, ALTERNATOR BRACE |1

20 12 26168|'WaASHER, ALTERNATOR BRACE |1

21 23 R2095|SPACER, ALTERMNATOR BRACE {1

22 57303 17 | TUBING, ALTERNATOR LEADS |2

23 8711541 BRACKET, ALTERMATOR 1

24 10 3VE12|SCREW, ALTERMNATOR BRACKE | 3

25 13 35045 | LOCKWASHER, ALTERNATOR BI| 3

26 10 43308 SCREW, ALTERNATOR [3-3/4 1

27 12 28970 '"WASHER, ALTERMATOR BRACEK |3

28 23 A38E|BUSHIMG, ALTERMATOR BERACK |1

29 11 2361 |MUT, ALTERMATOR ERACKET 511

a0 a5 7I695|IMSULATOR, BOOT - STARTER T)1

Kl 13 39107 |LOCKWASHER, ALTERNATOR EIf1




